

CERTIFICATE OF QUALITY

NO.2332-00530

JS/03-2JC-55

Customer Name		Samping Dept.	Testing Center
Product Name	E-GLASS FIBER DIRECT ROVING	Samping Spot	Roving Forming Workshop
Product Code	EDR24-4800-386	Production Date	2013.9.3-2013.11.16
Total Amount	75600KGS	Testing Date	2013.9.3-1013.11.16

Various Tests Conducted	ACCEPTED STANDARDS		TEST RESULTS	
	Standard No.	Standard Value	Average Value	Passed?/Yes or No
Nominal Tex (tex)	ISO 1889-1997	4560-5040	4777	Yes
Loss On Ignition (%)	ISO 1887-1995	0.40-0.70	0.52	Yes
Moisture Content (%)	ISO 3344-1997	≤0.10	0.03	Yes
Breakage Strength(N/tex)	ISO3341-2000	≥0.40	0.44	Yes

Test Conditions	Testing Temperature	25°C	Relative Humidity	58%
Test Conclusions	Conformed to all above specification		Passed all above requirements	

Test Conducted By	Zhang Yinfeng		
Test Supervisor	Wu Yongqiang	Date	2013-12-21

LC NO.:F3AABB21231/2


 Authorized Signature

Date